Consider specific
arrhythmia protocol

Arrhythmia?

Advanced Paediatric
Life Support

Calcium
0.1 mmol/kg IV

Hyperkalaemia
Management

Nebulised
salbutamol
2.5-10 mg

Resonium

Repeat serum 0.5-1 g/kg PO Plan dialysis
potassium or 1 g/kg PR if necessary

Remains high

y

Sodium Glucose 10%
bicarbonate 5 mL/kg and insulin
1T mmol/kg IV 0.05 units/kg/h IV



